

## Advanced HCC

### 【Sorafenib】

Sorafenib 400mg bid po, continuous

### 【Bevacizumab plus Erlotinib】

Bevacizumab 10mg/kg iv drip 2hrs, every 2 weeks

Erlotinib 150mg/d, po, continuous

### 【High-dose Tamoxifen plus Doxorubicin】

Tamoxifen 150 mg/m<sup>2</sup>, PO, in divided dose, D1~D7

Doxorubicin 50~60 mg/m<sup>2</sup>, IV, 24hrs, D4

Repeated cycles every 3~4 weeks

### 【Thalidomide + UFUR】

Tgafur/uracil (UFUR) 125 mg/m<sup>2</sup> (based on tegafur), bid po

Thalidomide 100mg po bid.

During the treatment, must be take study drugs continuously.

#### References:

1. *N Engl J Med* 2008;359:378-90
2. *J Clin Oncol* 2009; 27: 843-50
3. *Hepatogastroenterology*. 1998; 45:1955-60